
J-1480-4X  PARTS LIST

PICTURE NO ITEM NO ITEM DESCRIPTION

1 JL100 Launching hook

2 JL103LBX Handle for J-1480-4X

3 JL103B Main rail frame (include 3-A～E) 

3-A JL210BS Rauncher rail for J-1480-4X

3-B Z6038 Cap 50x70

3-C JL106 Support bar

3-E JL108S Connection bracket 20mm

3-F Z6037 Plastic Base

4 JL112S Connection pipe for J-1480-4X

5 JL118 Center frame

5-A JL108S Connection bracket 20mm

6 JL122 Axle frame for J-1480-4X

7 Z507 Axle shaft collar for J-1480-4X

8 JL123 Axle shaft for J-1480-4X

9 JL121 Axle bracket

10 TA30F Ｓｐａｒｅ　tｉｒｅ　type F

11 Z521 D ring

P04-6-70 Bolt M6-70mm

P04-6-65 Bolt M6-65mm

P04-6-55 Bolt M6-55mm

Nut&Spring washer M6

16 JL405 Rope 8Φx1.2M



SPW

N

JET   LAUNCHER

SP
WM6 65

M6 55

N

SPW

N
SPW

N

SPW
N

M6 65

M6 65

⑪

M6 65

SPW

N

M6 55

M6 65

N
SPW

N
SPW

③-B

⑧

⑩

⑨⑦

⑤ ③-E

M6 70

J-1480-4X

②
③-F

⑤-Ａ

⑥

③-C

④

①

③-A

⑯


